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Buprenorphine/Naloxone Office Visits and Dosing Guidelines
Guidance for Providers and Clinical Staff



3 PHASES OF OUTPATIENT BUPRENORPHINE TREATMENT: INDUCTION, STABILIZATION, MAINTENANCE

1.  HOME INDUCTION
Day 0:
· Provider pulls over “Buprenorphine/Naloxone Initial Visit” template into progress note
· Provider reviews with patient:
·  Instructions for home induction, including signs and symptoms of withdrawal, dosing, and safe storage. Patient receives paper copy of Buprenorphine Patient Instructions
· Consent for Treatment and Patient Agreement forms, patient signs both forms and receives paper copy of each
· Provider and patient agree on a start date and time and develop a phone follow-up plan
· Labs to be completed at Initial Buprenorphine Visit:
· Urine Drug Screen ( iCUP 7 available, point of care, includes buprenorphine)
· Liver enzymes:  AST, ALT, alk phos
· Hepatitis Panel ( A,B,C)
· HIV
· For female patients: urine pregnancy test
· Before leaving the office, patient schedules weekly follow-up appointment for the next 4 weeks
· Provider sends the prescription to the pharmacy for the patient to pick up
· Example Induction Prescription:
· Buprenorphine/Naloxone  4mg/1mg sublingual film
Sig: 1 film SL at onset of signs of moderate withdrawal, repeat dose in 1-2 hr intervals as needed if withdrawal symptoms persist or recur, max. first day dose of 16 mg in 24 hrs
Quantity: 12 films, No refill
· Patient will remain off opioids for the next 12-24 hours
· The number of hours is just a rough approximation, and oftentimes 12 hours is sufficient
· The time off the opioids is less important than having the patient observe objective signs (not just subjective symptoms) of opioid withdrawal
· Common signs are piloerection (goose bumps), coughing, sneezing, rhinorrhea, lacrimation, restlessness, tremor.  (We don’t want it to get so bad that patient develops vomiting.)  
· The reason for waiting for signs to emerge is that we want enough full agonist opioids off the receptors so that buprenorphine, a partial agonist, does not cause severe, precipitated opioid withdrawal
· When these signs emerge, patient can begin sublingual buprenorphine/naloxone
· Patient should grasp the film by the edges and place under the tongue at the base, just to the side of center
· While the film is dissolving, do not talk, drink or swallow
· Salivation will occur while the film is dissolving, so patient may need to tilt the head forward to avoid swallowing the saliva
· Typical starting dose is 4mg/1mg ( a lower dose of 2 mg/0.5 mg may be appropriate in some scenarios)
· Then wait 30-60 minutes
· Most signs of withdrawal should be eliminated
· If withdrawal symptoms and/or cravings return later in the day, a second dose of 4mg/1mg can be given
·  A common total first day dose is 8mg/2mg
· Often within a few days, dose will be titrated up to 12-16 mg/24 hours
·  For patients with pain it is best to divide the total daily dose, and some may need doses up to 24-32 mg for better pain relief leading to improved functional status.

· Provider creates telephone encounter and assigns to clinical staff, clinical staff calls patient later in the afternoon or the following day to check in and relay any concerns to provider


Day 1:
· Clinical staff calls patient to checks in, inquire about any concerns
· Medication is taken per prescription instructions and until symptoms stabilize

Day 2 through Day 5: 
· Clinical staff may check in with the patient as needed during the week
· Patient is instructed to return to the clinic as needed and no later than 1 week following induction


2.  STABILIZATION

Week 1 –Week 4:

· Weekly appointments with provider
· Goal: Stabilize medication dose and engage patient in the treatment plan. 
· The target buprenorphine/naloxone dose is 16 mg/day or less. BID dosing (i.e., twice daily dosing) is especially helpful for patients with chronic pain to maximize the analgesic effect of the medication. 
· Daily doses higher than 16 mg can be considered to address persistent opioid use, craving, or withdrawal symptoms, but usually not until after week 3 or 4
· Urine drug screen completed at each visit
· Review IL PMP at each visit ( delays in the database are common, may need to confirm directly with pharmacy that prescription was dispensed)
·  Provider will assesses symptoms of withdrawal and cravings
· Provider refills the prescription as appropriate. Prescriptions are limited to a 1-week supply during this phase
· Symptoms of withdrawal and craving are common in the first week or two and lessen over time
· If UDS results are appropriate and the patient attends weekly visits, then the patient generally progresses to the Maintenance phase
· If the patient has an alcohol use disorder history and is currently drinking, consider additional monitoring 
·  Alcohol use disorder medications (e.g., gabapentin, topiramate, acamprosate, or disulfiram) may be offered to patients
· Patients managed on buprenorphine/naloxone cannot simultaneously be treated with naltrexone for alcohol use disorder


REVIEW OF TREATMENT AGREEMENT WITH PATIENTS 
· Goal: Engage the patient in the treatment plan and individualize treatment to meet the patient’s needs. 
· Because the initial focus is on medication adherence and adjustment, other elements of the treatment plan may need reinforcement
· Provider and patient review the treatment agreement several times during treatment to reinforce expectations and answer questions: 
· At initial visit
· Once patient moves from Stabilization to Maintenance (approximately week 4-5)
· Annually thereafter or more frequently as needed. This review includes several components: 
· Make clear that the rules and expectations are reviewed with all patients being treated with buprenorphine/naloxone and that they apply to all patients equally
· Patients who cannot comply with the treatment agreement may be better served in other treatment settings
· Encourage patients to ask questions
· Review the treatment agreement together and provide it in written form. After they sign and date the form, patients should be given a copy of it to take home. The original is filed in the patient’s medical record.
· Reassure patients about common issues that others have experienced. Patients may have concerns about entering treatment or changing from other medication treatment settings (e.g., methadone).
·  Ambivalence is normal.  
· Ambivalence: motivated in two opposite directions at the same time
· Help the patient explore ambivalence

· Patients should understand that treatment is maintenance and should be continued for at least 6 months
· Ensure patients can contact a member of the health care team during business hours and after hours in an emergency


3. MAINTENANCE

Week 5 through at least 6 months (*buprenorphine can be taken indefinitely as long as patient and provider feel the medication is benefiting the patient):
· Maintenance involves visits with the provider every month
· Urine drug screen collected at each visit
· Goal: Establish a stable dose of buprenorphine with sustained abstinence from opioids and less frequent clinical monitoring
· Refills coincide with visits

· No routine follow-up lab testing is recommended other than age-appropriate screening and follow-up testing for medical or mental health issues (e.g., hepatitis C)
· Assessment of status
· This involves a discussion of recovery, relapse, and relevant medical issues
· Review of current buprenorphine/naloxone dose, adherence, correct administration techniques, side effects, and any difficulties obtaining or taking buprenorphine/naloxone. 


AGENTS FOR MANAGEMENT OF WITHDRAWAL SYMPTOMS, INCLUDING PRECIPITATED WITHDRAWAL

· If withdrawal symptoms get worse instead of better after the first dose, it’s possible precipitated withdrawal has occurred
· Consider establishing with a buprenorphine mentor ( providers can request a mentor at https://pcssnow.org/mentoring/#request) to ask questions and discuss challenging cases
· Try a problem-solving approach
· Did patient inadvertently swallow the buprenorphine rather than letting it absorb?
· Did the patient take an opioid, intentionally or not, while trying to abstain?
· If precipitated withdrawal has occurred there are two options:
· Stop the induction and treat symptoms
· Or continue the induction and treat symptoms
· Expert consensus supports continuing induction
· Precipitated withdrawal will not get worse by continuing the induction and withdrawal symptoms may be relieved by additional buprenorphine
· Common Side Effects
· Headache and sweating are common side effects
· Can suggest rinsing the mouth or eating a mint prior to taking buprenorphine to help with the taste
· Treating Precipitated Withdrawal
· Infrequently, symptomatic management may also be needed:
· Anxiety: Clonidine 0.1 mg, Q 4 hrs prn
· Insomnia: Trazodone 50-100 mg QHS prn
· Pain: Ibuprofen 600 mg Q 6 hrs prn
· Nausea: Ondansetron 4 mg Q 6 hrs prn
· Diarrhea: Loperamide 4 mg, followed by 2 mg after each loose stool, max 16 mg/day

Unexpected Result on Urine Drug Screen
· Inquire at each visit about use of other substances
· Encourage patient to disclose use in non-judgmental manner
· Goal is for open, supportive conversation with patient around their substance use
· Make clear that the UDS is not meant to be punitive
· An unexpected result is not an absolute indication for discharge from the practice
· This should prompt a discussion of treatment goals and revisit the overall plan of care
· Higher level of care in a different treatment setting may be needed

· Repeated UDS results that are unexpected will need case by case decision making
· Suggest discussing these cases with a mentor




This guidance outline was developed from:
 “Office-Based Opioid Treatment Policy and Procedure Manual”, University of Washington, Harborview Medical Center
Buprenorphine Training Activity v5.0 for Physicians, endorsed by the American Society of Addiction Medicine, one of the
approved training organizations named in DATA 2000.
Guidance from Dr. Andrew Saxon M.D., Professor, Department of Psychiatry and Behavioral Sciences, University of Washington School of Medicine; Director: Center of Excellence in Substance Addiction Treatment and Education, VA Puget Sound Health Care System
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